J.D. KLINE WATER SUPPLY PLANT DISINFECTION
INTERRUPTION — AFTER INCIDENT REPORT

September 19, 2024



Contents

Chapter 1
11
1.2
1.3

Chapter 2
2.1
2.2

2.3
Chapter 3

3.1

3.2

Chapter 4

4N 40T ¥ ot T 3
2ol €= o101 Vo USRSt 3
ObjJeCtives @aNd SCOPE .ooiiiiiiieii e, 3
Sources Of INFOrMatioN ........coiii i e 3
J.D. Kline Water SUPPIY Plant..........ccccccrrrrrrrnnnnnnnnnnnnnnneessessssssssssssssssssssssssssssssssssssssssssss 4
Process OVerview and SErviCe A ......cccueveeeeeeeieiiiiiiieieeee e e et e e e e e e e ssibbeeeeeee e s s e sanaes 4
Minimum Treatment REQUIrEMENTS ......uniiiiiii e e e e e e e e e 7
2.2.1  Achieving Primary Disinfection at the JIDKWSP.........cccceeiiiiiiii, 7
Electrical SErVICE OVEIVIEW .......euiiiiiiiiiiiiiiieee e ettt e e e e e e e e e s s nbreeeeeee e s s sannees 9
After Incident INVestigation ............ecuiviuemnnnnnniiiunnnmnniniimsss 10
TgYeiTe [T okl D =Y g To] 4 Lo o[PS 10
Underlying Causes Leading to Boil Water AdViSOry .......ccoeeeveviiiieiieeeeeeeeicceeee e, 13
3.2.1 Cause #1: Mechanical and Electrial Failures...........ccccceeeiiiiiiiiieeiieiineeeeen 13
3.2.2 Cause #2: Fundamental Design Constraints ........cccccevvviiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeee, 14
3.2.3  Other Compounding FAactors........cccviiiiiiiiiiiiiiiiiccceeeeceeec e 15
Recommended Corrective Measures and Progress Status.........cccoeviiiiiiiiiniiiniiiissiinnnnn 16



LIST OF TABLES

Table 3-1: Detailed event timelines on July 1st, 2024..........

Table 4-1: Summary of recommended corrective measures




LIST OF FIGURES

Figure 2-1: A map of the area served by the JIDKWSP indicated in red. This area was impacted by the boil

water advisory ON JUIY 155, 2024, .....uveeeiieeeie ettt e ettt e e et e e e et e e e e er b e e e et r e e e erereeeenees 4
Figure 2-2: Aerial Photograph of the JDKWSP indicating the low lift pump station and the main facility

oW1 L1 o= SR 5
Figure 2-3: Treatment Plant schematic of the JDKWSP..........ouuuiiiiiiccee e 6

Figure 2-4: Simplified diagram showing primary disinfection process schematic and CT for the JDKWSP.. 8




Chapter 1 INTRODUCTION

1.1 Background

On the afternoon of July 1%, 2024, an internal electrical issue occurred at the J.D. Kline Water Supply Plant
(JDKWSP). As a result, backup safety systems at the low lift pump station were engaged that are designed
to prevent damage to equipment and/or ensure fire suppression. These safety systems isolated power at
the facility and during this electrical failure, prevented the main emergency generator from engaging.
Additionally, the secondary, (auxiliary) generator located in the main treatment facility building, and that
is designed to bridge the time between an external power (utility) outage and the primary emergency
generator, failed. This then caused a loss of power to the main treatment facility building and the
chlorination system.

As a result, for a sixteen (16) minute period, water did not have the final disinfection treatment with
chlorine before leaving the JDKWSP. While all other treatment requirements were being met at the time,
based on regulatory requirements and discussions and direction from NSECC, Halifax Water issued a boil
water advisory.

1.2 Objectives and Scope

This report provides a post-incident review of what occurred on July 1%, 2024, and looks at the
circumstances that lead to the release of unchlorinated filtered water from the JDKWSP into the Halifax
Water distribution system and the subsequent boil water advisory. Specifically, this report will:

Provide background information pertinent to the disinfection interruption incident review.
Discuss regulatory framework requirements related to disinfection.

Outline the sequence of events that occurred on July 1%, 2024, resulting in a boil water advisory.
Identify underlying causes leading to the disinfection interruption.

Provide recommendations for corrective measures.

This report covers the incident on July 1%, 2024, up to the issuance of the boil water advisory.

1.3 Sources of Information
The following sources of information were used in the preparation of this report:

e Nova Scotia Environment - Approval for Operation — Water Treatment Facility Approval No 2008-
061444-09 PID # 00330985
Nova Scotia Treatment Standards for Municipal Drinking Water Systems
Operational plant logs
Real time operational data from the JDKWSP
Discussions with Halifax Water staff
Standard operating procedures for the JDKWSP
Technical reports:
o Report on Halifax-Dartmouth Regional Water Supply — Canadian-British Engineering
Consultants Limited (1970)
o Chain Lake Emergency Source of Supply, Pre-Design Engineering Report, Pockwock Regional
Water Supply — CBCL Limited (1979)

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 3



Chapter 2 J.D. KLINE WATER SUPPLY PLANT

2.1 Process Overview and Service Area

The JIDKWSP serves approximately 201,000 customers in the communities of Beaver Bank, Middle and
Lower Sackville, Hammonds Plains, Bedford, Halifax, Timberlea, Spryfield, Portions of Fall River, Windsor
Junction and Herring Cove (Figure 2-1). Commissioned in 1977, the plant produces an average daily flow
of approximately 85 ML/D (22.5 MGD) with a design capacity of 220 ML/D (58 MGD) and is the largest
water supply plant in Atlantic Canada. Based on the source water quality at the time of design, the facility
was designed as a direct filtration plant with raw water sourced from Pockwock Lake. The JDKWSP has
two main buildings — the low lift pump station, and the main treatment facility building (Figure 2-2).

BOIL WATER ADVISORY Impacted Area %\
POCKWOCK SERVICE AREA T —
P (WOCK ’ — v) 1
Kilometres
-2 [sTRAIGHT from| ¢ Il |1a1irax
.. [theSOURCE| A A Water
by
Z
%
%
%
P
e
%
;
% .
% s
% DR 5.
T ot
o O
S & 5
g & BissETTRD
Uy X X Q
% 0 & 4
X Ny & @
e R AS; b7
SACKVILLE DR TRAL pR a
HIGHWAY101
COWE.
¢
w KX
NDM
LL Rp Cro, %
Z]
#
%
2 Wrserp QS""/WS
u
| MAIN Rp o)
2 3
s AR, OF
= Rij W
o NGTOy 7 > 9
) %
2 RosEsT & s
WINDSOR ST oo" A
Hig;
HWAY 19, BEDFORD iy Q\g S 7
ﬁl o %\%
<
POCKWOCK RD 5
HERgy,
ING
COVERD
HiGHWAy
103
Province of Nova Scotle, Esrf Canada, Esl, TomTom,

Figure 2-1: A map of the area served by the JDKWSP indicated in red. This area was impacted by the
boil water advisory on July 1%, 2024.

Halifax Water JDK WSP Disinfection Interruption — After Incident Report



Figure 2-2: Aerial Photograph of the JDKWSP indicating the low lift pump station and the main
treatment facility building.

The low lift pump station is equipped with intake and screening equipment, six (6) vertical raw water
turbines and an electrical room. Raw water is pumped from the low lift pump station to the main
treatment facility building which consists of direct filtration (coagulation, hydraulic flocculation, granular
media filtration) followed by chlorination for primary disinfection (Figure 2-3).

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 5



Potassium Permanganat i CO2
Lime s——— pee POlymEr
Ohbﬂna—l I I l—Aum

HYDRAULIC
FLOCCULATION

=
o

B BT
MJJ

DUAL MEDIA

FILTRATION (8)
BACKWASH
PUMP (2)

RAPID MIX
: ] TANKS
A
e oy
Backwash INGROUND
Waste RESERVOIR
RAW WATER Water
Rones (GJ MNamiiton Pond
Slide Gate
A
Underdrain Fluoride
Screens Discharge Su from i i
&l [ Soting Ponds vy .V Sodidm tydroxice _>z ChaMeeR
i Settied Solids 3
rosksiatEsas FREEZE THAW BEDS Gnspodsato SETTLING
- o TR EsoN
| e DISTRIBUTION
W .
Figure 2-3: Treatment schematic of the JDKWSP.
Halifax Water JDK WSP Disinfection Interruption — After Incident Report 6



2.2 Minimum Treatment Requirements

The minimum treatment requirements for an Approval Holder of a Municipal Drinking Water Supply in
Nova Scotia are described in Nova Scotia Treatment Standards for Municipal Drinking Water Systems (June
2022), Nova Scotia Environment and Climate Change. These minimum standards must be met to achieve
compliance with the health-based treatment guidelines in accordance with Health Canada’s Guidelines
for Canadian Drinking Water Quality, as amended from time to time.

These requirements are described based on the type of source water and type of treatment technology.
The JDKWSP is a direct filtration plant using a surface water source (Pockwock Lake). The facility uses free
chlorine for primary disinfection. As such, the following overall general treatment is required per the
Treatment Standards:
e Through both engineered filtration and disinfection, a minimum treatment efficiency:
a. 3.0-log reduction for protozoa (Giardia and Cryptosporidium), and
b. 4.0-log reduction for viruses,

At the JDKWSP, primary disinfection, through the use of chlorine, shall achieve a minimum of 0.5-log
inactivation for Giardia when used in conjunction with filtration. The JDKWSP also requires a minimum
3.0-log inactivation for viruses to be achieved by disinfection with chlorine.

The effectiveness of a chemical disinfectant is based on the residual concentration, water temperature,
pH and contact time (the time that the given disinfectant residual is held before the first service
connection). This relationship is commonly referred to as CT Disinfection. CT is simply the product of the
residual concentration of the disinfectant (C) measured in mg/L and the disinfectant contact time (T)
measured in minutes. CT Disinfection is the water treatment industry standard for disinfection and is a
requirement of Nova Scotia’s Treatment Standards to ensure water provided to customers is safe. Failure
to provide either adequate disinfectant concentration or contract time may result in the failure to achieve
minimum treatment requirements to achieve primary disinfection.

2.2.1 Achieving Primary Disinfection at the JDKWSP

The JDKWSP was constructed in the 1970’s to allow gravity flow through the treatment facility via the
multimedia filters into the hydraulically connected clear wells and facility reservoir, and then consolidated
into the treated water mixing chamber where chlorination occurs prior to leaving the plant through the
finished water conduit into the transmission main (1500mm) to Halifax. There is no storage of chlorinated
water onsite, and therefore chlorination at the outlet mixing chamber is always required to achieve
primary disinfection. Primary disinfection is achieved in the finished water conduit at the treatment plant
and in the transmission main between the facility and the first customer (Figure 2-4).

The original design narrative from the 1970’s for the JDKWSP indicated that in the event a shutdown was
required, a 1500mm cast iron slide gate located prior to the treated water mixing chamber could isolate
treated water in the clear wells and prevent water flow to the city, and that water would be provided to
customers from distribution system storage in the event of a shutdown. This gate is not operational and
using it would impose significant risk as there are now several developments serviced directly from the
transmission main. These developments introduced the functional requirement to have no isolation of
flow from the plant.

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 7



Primary Disinfection Schematic
J.D. Kline Water Supply Plant

CLEARWELL

#————— Chiorne Addition Point

1,222m* FINISH WATER CONDUIT

£l 4,100m to first cusiomar

¥

CTis achioved in the water transmisslon main

BaMing Facior = 1.0

Min. C1 = 0.7 mg/L

Min. Water Temperature = 0.5 C
Max pH=80

Total Volume = 701 m*

Max Flow = Z20 ML/day

Min. Retention Time = 57 minutes

“l"" Ml To provide workd class senvioes for owr cusiomors and our environmnd”
Wl

Figure 2-4: Simplified diagram showing primary disinfection process schematic and CT for the JDKWSP.

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 8



2.3 Electrical Service Overview

The JDKWSP receives electricity from Nova Scotia Power through high voltage overhead lines to a pad-
mounted transformer and an eight-cell medium voltage distribution switchgear system. This switchgear